- !« @ - GENERAL |
I )’ ~PrLED POWER EQUIPMENT - s203m112

CATEGORY A | PUBLICATION NUMBER

REPAIR PARTS LIST
FOR

SINGLE POST ENGINE STAND

BRAND NAME MODEL NUMBER
BLACKHAWK | 67566

' BLACKHAWK | : ES-100

PRINTED IN U.S.A. 3/87 GAD.




CAUTION:

ATTACHING BOLTS ARE MADE OF HIGH STRENGTH STEEL.
DO NOT USE COMMERCIAL HARDWARE. : ‘

RS

USE ONLY767670 JACK OIL AND GENUINE FACTORY PARTS. v\'\\
USE OF OTHER HYDRAULIC FLUIDS OR NON-GENUINE PARTS i
VOIDS WARRANTY. . - .

NEVER USE BRAKE FLUID.



REPAIR PARTS LIST

item

WONOANHWN =

10

i o o S S

Part
No.

K3.070
K2.056
K14.061
K1.066
K15.061
K3.038
K5.070
B525.550
K4.001
K1.564
K1.154
30000041

K2.038
K1.038
B481.120
D257.108
D343.108
£969.108
K7.028
K8.028
K9.028
K11.028

61985975

t Not Shown.

No.
Req.

gl O X PP PSSR Y

[}

—_ WHANWHIOWW—=N

Description

Lever

Clevis

Pin (Top)

Chain

Pin {Bottom)
Adapter Plate, Large
Lever w/Grip

Grip

Frame

Lock

Caster

Washer Head Screw

Adapter, 6"

Adapter, 8-1/2"

Nut, 7/16 - 14

Flat Washer, 1/2"

Flat Washer, 7/16"

Flat Washer, 3/8"

Bolt, 7/16 - 14 x 3-1/4"
Bolt 3/8 - 16 x 2-1/4"
Bolt 7/16 - 14 x 2-1/4"
Bolt 1/2 - 13 x 2"

Decal, Warning



